TEST REPORT REPORT NO. JP/2023/010109

SAN-EI KAGAKU CO.,LTD.

362-23 AKAGIDAI KONOSU-SHI SAITAMA JAPAN

SAMPLE NAME . PHP-900 IR-6P

CLIENT REF.NO © 2301-01

DATE January 31,2023

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
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Fumitaka Maruyama / Quality Officer

Central Chemical Laboratory

SGS Japan Inc.

SAMPLE RECEIVED ©2023/01/711

TESTING DATE ©2023/01/11 TO 2023/01/31

TEST REQUESTED :  SELECTED TEST(S) AS REQUESTED BY CLIENT.
TEST METHOD(S) :  PLEASE REFER TO THE NEXT PAGE(S).

TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
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SAN-EI KAGAKU CO. LTD.

362-23 AKAGIDAI KONOSU-SHI SAITAMA JAPAN

TEST RESULT(S)

ITEM(S) UNIT _ RESULT METHOD INST./PLACE _ MDL
ANTIMONY (Sh) / N.D. EPA3052 ICP-OES* 2

NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit

REMARK: * = The test has been conducted in association with SGS Taiwan Ltd.
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SAN-EI KAGAKU CO. LTD.

362-23 AKAGIDAI KONOSU-SHI SAITAMA JAPAN
MEASUREMENT FLOW CHART

The sample was dissolved/ decomposed totally by acid pre-conditioning method according to below flow chart.

INORGANIC ANALYSIS Cutting Preparation
v
Sample measurement
v
/ (HNOg, HCI, HF ),
Decomposition under closed/ open system (HNO;, HCI, HF, etc.),
Dilution
v
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\ 4 \ 4
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\ 4
Alkali fusion
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ICP-OES, ICP-MS
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SAMPLE IMAGE
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<END>

This Test Report is issued by the Company under its General Conditions of Service printed overleal or available on request and accessible at httpJ///www._sgs.com. Attention is drawn

to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested.

This Test Report cannot be reproduced except, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance A
of this test report is unlawful and offenders may be prosecuted to the fullest extent of the law.

COoEEMETFIRMEICE®INL, b L < CShitp wwwsgscom T AP ELH— K 5 Ta—HERFCHLTRITSAET. E56ICHEINTVIRHOA I ~E0E - WK
O R CRAIEEROEH £ SEE (LS BICHCHEOZVID, COREREFICEREALHRRL, BELARAOALCRLEIT. JOFESEORNLMNZR, BP0
FHIORTEHI LB ENTIILERLET. COMTRECENCEE, B, REATLILLRETHY . BRFIIH L TRENFREMRLL L LY ET

YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan
URL: www.sgsgroup.jp
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